



























**SAMPLE ASSAY DATA**

FINAL ASSAY REPORT

SAMPLE NUMBER	D.D.H. NUMBER	FACE/STOPE			Σ	FROM	TO	LENGTH	ROCK TYPE	%SnT	%SnS	%Cu	%WO <sub>3</sub>	%MoS <sub>2</sub>	%Bi	%CaF <sub>2</sub>	S.G.
		LENS	LEVEL	DATE													
073	01624	17/17			-	2-5	2-5		0.01		0.01	0.030	0.005	0.020	3.30	2.87	
074					2-5	5-0	"		0.02		0.01	0.025	10.005	0.010	3.35	2.90	
075					5-0	7-5	"		0.01		10.01	0.025	0.005	0.010	1.95	2.91	
076					7-5	10-0	"		0.03		0.04	0.055	0.010	0.015	2.05	2.96	
077					10-0	12-5	"		0.01		10.01	0.025	0.005	0.010	1.45	2.89	
078					12-5	15-0	"		0.02		10.01	0.032	0.015	0.025	3.20	2.92	
079					15-0	17-5	"		0.03		0.02	0.015	10.005	0.010	1.50	2.96	
080					17-5	20-0	"		0.01		0.01	0.020	0.005	0.015	1.40	2.90	
081					20-0	22-5	"		0.02		0.06	0.015	10.005	0.005	1.30	2.96	
082					22-5	25-0	"		0.02		0.01	0.030	0.005	0.015	.99	2.89	
083					25-0	27-5	"		0.03		10.01	0.025	0.010	0.020	1.75	2.87	
084					27-5	30-0	"		0.01		10.01	0.025	0.020	0.020	2.80	2.89	
085					30-0	32-5	"		0.01		10.01	0.040	0.010	0.015	3.55	2.91	
086					32-5	35-0	"		0.01		10.01	0.020	0.010	0.015	2.55	2.94	
087					35-0	37-5	"		0.02		10.01	0.035	0.005	0.020	2.65	2.96	
088					37-5	40-0	"		0.06		0.01	0.040	0.005	0.010	3.35	2.90	
089					40-0	42-5	"		0.01		0.01	0.085	0.015	0.030	2.35	2.97	
090					42-5	45-0	"		0.01		10.01	0.015	10.005	0.015	3.45	2.94	
091					45-0	47-5	"		0.05		0.01	0.035	0.010	0.050	3.60	3.00	
092					47-5	50-0	"		0.02		0.01	0.040	0.035	0.065	2.90	2.98	